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Model: Pro Cut 460 TG Partnumber: 90061562 Year: 2017



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 433830 HANDTAG HANDLE BAR

2 2 422563 LASEM@TRIK M10 LOCKING NUT M10

3 1 430208 SOFTGRIP GRIP

4 8 417528 FLANGEBOLT M6X14 COLLAR BOLT M6X14

5 3 90100661 MJTRIK M6 NUT M6

6 1 417992 STALBOLT 8.8 M8X35 STEEL BOLT M8X35

7 2 90100076 BRZADDEBOLT 8.8 M6X60 CARRIAGE BOLT M6X60

8 1 418064 GASKABEL THROTTLE CABLE

9 2 432597 BOLT BOLT

10 4 418014 KLODS FOR HANDTAG MED BLOCK
FORTANDING

11 1 433831 HANDTAG NEDRE HANDLE BAR LOWER

12 26 90100692 LASEM@TRIK M8 LOCKING NUT M8

13 2 433832 PLADE PLATE

14 2 433833 BOLT 8X50 8X50MM BOLT 8X50

15 1 TG720 POWERLINE TG720

16 4 90122160 FLANGEBOLT 8.8 FZB M8X40 COLLAR BOLT M8X40

17 1 433834 SKJOLD BLADE COVER

18 1 433835 GUMMI PLADE LEVEL PLATE

19 1 90102748 SATBOLT 8.8 M8X40 SET BOLT M8X40

20 2 423273 BOLT M6X25 BOLT M6X25

21 4 422896 SKIVE M6 WASHER M6

22 1 412244 HANDTAG HANDLE

23 2 427458 SATBOLT 8.8 M8X16 SET BOLT M8X16

24 1 916113 NOT 4.7X7.7X40 KEY 4.7X7.7X40

25 1 412245 RIBREM PJ710-9 RIB BELT PJ710-9

26 1 433836 REMHJUL PULLEY

27 12 916110 SKIVE WASHER

28 1 432393 BOLT 8X40 INCH BOLT 8X40

29 2 433837 SKIVE BIG WASHER 20

30 3 422336 PLANSKIVE M10 FACE PLATE M10

31 1 433838 STOTTE PLADE SUPPORT PLATE

32 1 412249 FIEDER SPRING

33 1 433839 BGS BUSHING

34 1 433840 COVER COVER

35 2 433841 SKRUE SCREW D

36 1 433842 KOBLINGKABEL CLUTCH CABLE

37 1 433843 REM COVER BELT COVER

38 1 430193 FIJEDER SPRING

39 1 433844 BOLT BOLT

40 1 412254 BREMSE 65MN BRAKE 65MN

41 6 90102713 SATBOLT 8.8 M5X16 SET BOLT M5X16

42 6 90100660 MJTRIK M5 NUT M5

43 2 90102726 SATBOLT 8.8 M6X16 SET BOLT M6X16

44 1 412255 BESLAG BRACKET

45 1 433845 B@S BUSHING

46 1 433846 REMSTRAMME IDLE PULLEY

47 2 433847 MZTRIK 10MM 10 MM NUT 10

48 16 433848 LASERING 16MM 16MM CIRCLE 16

49 8 433849 SKIVE 16 MM 16MM WASHER 16




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 4 433850 KNIVAKSEL SHAFT

51 48 433851 BGS BUSHING

52 1 90102771 SATBOLT 8.8 M10X20 SET BOLT M10X20
53 2 421624 SKIVE 10X30X2 WASHER 10X30X2
54 1 433852 REMHJUL PULLEY

55 5 422465 LASEM@TRIK M8 LOCKING NUT M8
56 2 433853 LEJE 204 BEARING 204

57 2 421263 SATBOLT 8.8 M8X20 SET BOLT M8X20
58 1 433854 PASFEDER KEY

59 1 433855 KNIVAKSEL SHAFT

60 1 433856 COVER COVER

61 2 433857 BOLT 8X16 BOLT 8X16

62 1 433858 B@S BUSHING

63 3 433859 BOLT 8X80 8X80MM BOLT 8X80

64 4 433860 HJUL WHEEL

65 10 424426 SKIVE WASHER

66 6 422380 FIEDERSKIVE @8 SPRING COLLAR @8
67 4 433861 KNIVAKSEL SHAFT

68 3 422458 MJTRIK NUT

69 8 433862 BGS BUSHING

70 4 433863 SKRUE 8X25 8X25 SCREW 8X25

71 1 90102946 STALBOLT M10X60 STEEL BOLT M10X60
72 2 433864 FORBINDER BESLAG CONNECT PLATE
73 5 426685 SKIVE 8X30X2 WASHER 8X30X2
74 1 433865 BJS BUSHING

75 1 90102918 STALBOLT M8X55 STEEL BOLT M8X55
76 1 433866 GUMMIB@S RUBBER BUSHING
77 1 433867 JUSTERARM ADJUST HANDLE BAR
78 1 418009 GUMMIHANDTAG CE HANDLE CE

79 1 422614 BOLT M8X20 BOLT M8X20

80 2 418028 SKIVE M5 WASHER M5

81 1 433868 B@S BUSHING

82 2 90307948 PLASTHANDHJUL M8 KNOB M8

83 426867 PLASTSLAB DRAG PLANK

84 2 433869 B@S BUSHING

85 5 418028 SKIVE M5 WASHER M5

86 48 433870 KNIV BLADE

87 2 433871 AKSEL SHAFT

88 17 90102310 PLANSKIVE M8 FACE PLATE M8

89 1 433872 KOBLINGGREB CLUTCH BAR

90 4 427510 SATBOLT M8X25 SET BOLT M8X25
91 4 418012 PLASTKLODS HANDTAG BLOCK HANDTAG
92 1 422361 SATBOLT M8X30 SET BOLT M8X30
93 1 418011 GASREGULERING BOKS THROTTLING

94 1 422895 STALBOLT M6X35 STEEL BOLT M6X35
95 4 433873 LEJEHUS BEARING HOUSE
96 1 916133 PINBOLT M8X6.5 FZ PIN BOLT M8X6.5 FZ
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